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Report No : AKDIT1128-001 Date: 2008-04-09

Application No  : LK210755

Applicant
Buyer : Cheung Kee Canvas Lid,
Sample Description One (1) submitted piece of covering material in n colour stated to be *PVC
Tarpaulin Green Color” with Article MNo.; CE2009. rE
Sample Photo
Date Received 2008-04-02 .
Test Period 2008-04-02 to 2008-04-09,
Test Requested Flammability test stated in the UK Fumiture and Fumishings (Fire) (Safety)
Regulations 1988, Schedule 5 Part 1.
Test Methed As stated in the above specifications, the test was determined in accordance with
BS 5852 : Part 1 : 1979 (Butane Flame Ignition Source 1).
Test Result Refer to the results on page 2.
Conclusion The submitted sample was found to comply with the requirements of the
UK Furniture and Fumishings (Fire) (Safety) Regujations 1988 with amendments
in 1989 and 1993 of United Kingdom, Schedute S Part 1.
Far and on behalf of
CMA Industrial .' 1 Foundation Limited
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Test Result

Flammability test stated in the UK Fumniture and Fumishings (Fire) (Safety) Regulations 1988 with
amendments in 1989 and 1993 of United Kingdom, Schedule 3 Part 1 (Ignition Source : 1)

Condition of test specimen : Temperature 20 + 5°C Relative Humidity 50 £ 20%

Test Condition : Temperature 26°C Relative Humidity 60%

Criteria of Ignition I Spﬂl'men 2
Progressive Smouldering criteria
a. Evidence of progressive smouldering in the interior and/or cover No No
after 120 seconds of the removal of bumer tube; ,
b. On final examination progressive smouldering is observed on the No No
assembly dismantle and examined it internally. 2
Flaming eriteria - r
a. Evidence of flaming in the interior and/or cover after 120 seconds No No
____of the removal of bumer tube.
Result T e 4 | Non-ignition
Time to extinction after removal of bumner
Fabric Flaming ceased time - Smoking ceased time
Min Sec Min Sec
1 rest ! f / 5
Retest / / / {jueg 6

Remark: 1) The above test results relate only to the ignitability of the submitted sample with specific
material, construction and treatment under the particular conditions of test.

2) The above test results relate only to the ignitability of the combination of materials under
the particular conditions of test; they are not intended as a means of assessing the full
potential fire hazard of the materials in use.

3) The submitted sample was tested with standard non-fire retardant polyurethane foam
as the filling material and subjected to water soaking procedure® before being conditioned.
*  The specimen was immersed in water in accordance with clauses 4.2 10 4.5 of
BS 3651 1978, at 40 £ 1 *C for 30 minutes and followed by flat dry.

4) °C denotes degree Celsius
% denotes percentage
s denotes seconds
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